Test Reporl: No.: JER25201151MO1 Date: 24-Mar—2025 Page: 1 of 9
PROTERIAL METALS, LTD.
3550 KIDAMARI, TSUCHIURA-SHI, IBARAKI-KEN, 300-0026 JAPAN

SAMPLE NAME 1 Copper base metal:HCL-02Z/Proterial Metals, Ltd.

CLIENT REF.NO

THE ABOVE SAMPLE(S) AND INFORMATION WERE PROVIDED BY THE APPLICANT.
EROYUTIEVICIERFERICEYRBENFEL .

SAMPLE RECEIVED . 26-Feb—2025

YT IILRMER

TESTING DATE . 26-Feb—2025 to 24-Mar-2025

S HTEAR

TEST REQUESTED . SELECTED TEST(S) AS REQUESTED BY GLIENT.

SiTEE SFEHIXBEEDERIZKVET,

TEST METHOD(S) . WITH REFERENGE TO LATEST EDITION OF IEC62321 FOR RoHS 10 SUBSTANCES.
SHH* OTHER CHEMICALS WERE TESTED BY EACH APPROPRIATE METHOD.

RoHS10¥1E D 7 #T (X B FTRDIEC62321% S BLELT=,
FNLUNDIEEPMEITOVWTIEFNFNICRBEL A EZTHHEITVEL=,

TEST RESULT(S) :  PLEASE REFER TO THE NEXT PAGE(S).
SRR UTOR—CEZSBEVET.

S

Fumitaka Maruyama / Quality Officer
Central Chemical Laboratory
SGS Japan Inc.

PIN CODE: 30905092
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Test Result(s)

Test Item(s)/ Location Method Unit MDL Result
Cadmium(Cd) IEC62321-5: 2013, ICP-OES mg/kg 2 N.D.
Lead(Pb) I[EC62321-5: 2013, ICP-OES mg/kg 2 N.D.
Mercury(Hg) IEC62321-4: 2013+AMD1: 2017, ICP-OES mg/kg 2 N.D.
Chromium VI(Cr(VI)) IEC62321-7-1: 2015, UV-VIS ug/cri 0.01 N.D.
Polybrominated biphenyl(PBBs)

Monobromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Dibromobiphenyl I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Tribromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Tetrabromobiphenyl I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Pentabromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Hexabromobiphenyl I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Heptabromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Octabromobiphenyl I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Nonabromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Decabromobiphenyl I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Polybrominated diphenyl ether(PBDEs)

Monobromodiphenyl ether I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Dibromodiphenyl ether IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Tribromodiphenyl ether I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Tetrabromodiphenyl ether IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Pentabromodiphenyl ether I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Hexabromodiphenyl ether IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Heptabromodiphenyl ether I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Octabromodiphenyl ether IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Nonabromodiphenyl ether I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Decabromodiphenyl ether IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Diisobutyl phthalate(DIBP) IEC62321-8: 2017, GC/MS mg/kg 50 N.D.
Dibutyl phthalate(DBP) IEC62321-8: 2017, GC/MS mg/kg 50 N.D.
Butylbenzyl Phthalate(BBP) IEC62321-8: 2017, GC/MS mg/kg 50 N.D.
Di(2-ethylhexyl) phthalate(DEHP) IEC62321-8: 2017, GC/MS mg/kg 50 N.D.
Dioctyl phthalate(DNOP) IEC62321-8: 2017, GC/MS mg/kg 50 N.D.
Diisononyl phthalate(DINP) IEC62321-8: 2017, GC/MS mg/kg 50 N.D.
Diisodecyl! phthalate(DIDP) I[EC62321-8: 2017, GC/MS mg/kg 50 N.D.
1,2-Benzenedicarboxylic acid,

Di—-C7-11-branched and linear IEC62321-8: 2017, GC/MS mg/kg 50 N.D.
alkylesters(DHNUP)
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Test ltem(s)/ Location Method Unit MDL Result
1,2-Benzenedicarboxylic acid,
Di—-C6—8-branched alkylesters,C7-rich I[EC62321-8: 2017, GC/MS mg/kg 50 N.D.
(DIHP)
Di(2-methoxyethyl) phthalate(DMEP) I[EC62321-8: 2017, GC/MS mg/kg 50 N.D.
Fluorine(F) BS EN14582(2016)/ Combustion, IC mg/kg 50 N.D.
Chlorine(ClI) BS EN14582(2016)/ Combustion, IC mg/kg 50 N.D.
Bromine(Br) BS EN14582(2016)/ Combustion, IC mg/kg 50 N.D.
TIodine(I) BS EN14582(2016)/ Combustion, IC mg/kg 50 N.D.
Perfluorooctanoic acid(PFOA) EPA3550C, LC/MS/MS mg/kg 10 N.D.
Perfluorooctane sulfonates(PFOS) EPA3550C, LC/MS/MS mg/kg 10 N.D.
Beryllium(Be) EPA3052, ICP-OES mg/kg 10 N.D.
Antimony(Sb) EPA3052, ICP-OES mg/kg 2 N.D.
Hexabromocyclododecane(HBCDD) I[EC62321-9: 2021, GC/MS mg/kg 20 N.D.

NOTE: mg/kg = ppm, MDL = Method Detection Limit, N.D. = Not Detected

REMARK: Cr(VI) has been tested with regard to the surface area of 12¢n.
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SH70—Fv—k MEASUREMENT FLOW CHART

BOBILEICSVWTEHHERESRLTLET .

The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.

| FoT 47 - FajE Cutting: Preparation
Cd, Pb, Hg, Cr CrVD PBB/PBDE
FE e e
Sample measurement Sample measurement Sample measurement
y ) 4 4
TR/ BRI LS8/ MR ——— BB
(HNO,, HCI, HF %) 7”; ’E:J iﬁ%gﬁ/ l%*’ﬂ.“;%’fw‘ Selvent extraction
Decomposition under closed/ open system SHACHON:DY Akaine Solion: ary
(HNO,, HCI, HF, etc.) solvent/ boiling water
_ ¥ h 4 . A
l 5iff Filtration ] - BiB R -wR
Cooling *Filtration Concentration *Dilution
v
B Rl v
Solution Residue
STTZIAINSE F-pHEIE
v Add diphenylcarbazide -
FILAER pH adjustment
Alkali fusion
v v v v Y
| ICP-0OES, ICP-MS, AAS | Uv/VIS | GC/MS

Page: 4 of 9

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at_http://www.sgs.com, Attention is drawn to the
limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the samples(s) tested. This Test Report
cannot be reproduced except, in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this test report is unlawful and
offenders may be prosecuted to the fullest extent of the law.

Z DR R

FHE R S 72, b U< iFhttp://www. sgs. comCAFA A RE/R ¥ — B AT 2 — Ml L CRITSNE T, 2H LR SILTH DD 5~

SR - AHE ORI S O FREEIE O H & TS S0, UTRHTHIRLOZRWIRY | 2 ORAEERE ISR S AR, B LB OB LET, 2 ofE 2 ROE
RS IE, %?:75)%%)_$ﬁﬁ®ﬁﬂ%ﬁ%5 UMY D T LR UET, JOREREEEZ M CLE, @i, ASATLILFEETH Y EF IR L TIREN TR
Tk DT L L £,

SGS Japan Inc.
I

YBP East Tower 12F, 134 Godo-cho Hodogaya-ku Yokohama 240-0005, Japan
URL: www.sgsgroup.jp

Member of the SGS Group


http://www.sgs.com.Attentionisdrawntothe

Test Report

PROTERIAL METALS, LTD.
3550 KIDAMARI, TSUCHIURA-SHI, IBARAKI-KEN, 300-0026 JAPAN

No.: JER25201151MO01 Date: 24-Mar-2025 Page: 5 of 9

S 70—Fvy—b MEASUREMENT FLOW CHART

2 g -Z = 2 . .
7PI-:'II':HAJL:?TEéb HuTF 424 - F#4% Cutting-Preparation

Y

FF 8 Sample measurement

v
BiEHH Solvent extraction

A4

EHE-FH I Concentration*Dilution

GC/MS
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/\O4S HALOGEN HhuT 424 - F#{K Cutting- Preparation

Y

FF& Sample measurement

) 4
BERAR T/ Bk A2 - BRI
Oxygen bomb/ Pyrohydrolytic furnace combustion*
Absorption

A4

Ion chromatography
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47 80—F+r—hk MEASUREMENT FLOW CHART

AU AL EM(PFCs) T, - ;
PERFLUORINATEL HuT42%7 - T #4H Cutting-Preparation
COMPOUNDSs(PFCs)

A4

=R
.= Sample measurement

\ 4

BIEHH Solvent extraction

A4

i=HE-F 3R Concentration-Dilution

A4
LC/MS. LC/MS/MS, GC/MS
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S 70—F v—k MEASUREMENT FLOW CHART
BORMLE SN THHEREBLTVET,

The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.

HREBAHT

R HuT44 - FHE# Cutting - Preparation
INORGANIC ANALYSIS

v

=
& Sample measurement

TR/ BAMRICLSE45 A2 (HNO,, HCI, HFE), &1

Decomposition under closed/ open system (HNO,, HCI, HF, etc.),

Dilution
¥
AiB Filtration
v v
B Solution 7%;E Residue
Y
TILH R Alkali fusion
¥ v

ICP-OES, ICP-MS
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Sample Image

JER25201151

** End of Report **
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